













Commerci	ai Bulidings (ins	ulation compone	ent R-value-base	a method)
Climate Zone	IECC 2006	IECC 2009	IECC 2012*	IECC 2015*
1		R-15 ci		R-20 ci
2			R-20 ci	D 25 -
3	R-15 CI			R-25 CI
4		R-20ci		
5	<b>D Q Q i</b>		R-25 ci	R-30 ci
6	R-20 CI			
7				
8	R-25 ci	R-25 ci	R-30 ci	R-35 ci





















Sample	Facer type	Density (lb/ft³)	
		Apparent overall density	Apparent foam core density
1-A	Cellulosic (Class 1)	2.16	1.57
1-B	Coated fiberglass (Class 2)	3.80	1.68
2	Cellulosic (Class 1)	2.25	1.56
3	Cellulosic (Class 1)	2.26	1.65
4	Cellulosic (Class 1)	2.25	1.64
5	Coated fiberglass (Class 2)	3.16	1.79
6	Cellulosic (Class 1)	2.39	1.68

Sample	<b>Compressive strengt</b>	h (psi)	
	With facers	Machine direction	Cross-machine direction
1-A	22.3	16.1	26.5
1-B	28.4	21.2	29.8
2	24.4	16.7	22.0
3	24.5	17.5	19.4
4	23.5	18.5	21.0
5	24.4	20.6	19.8
6	24.5	18.9	21.1
ASTM C1289,	Grade 1: 16 (minimum)	No requiren	nent
Type II requirement	Grade 2: 20 (minimum)		
	Grade 3: 25 (minimum)		

Sample	Dimension	al stability	
	(Percent line and 97 perc	ar change after seve ent relative humidity	n days at 158 F )
	Machine direction	Cross-machine direction	Thickness
1-A	1.22	1.27	1.77
1-B	0.54	1.31	5.88
2	3.35	2.91	-1.11
3	2.42	1.53	3.19
4	2.14	2.24	1.21
5	0.56	0.75	3.74
6	2.52	1.96	1.68
ASTM C1289, Type II requirement	2.0 (maximu	um)	4.0 (maximum)



Sample	Flexural strength		Tensile strength
	Modulus of rupture (psi)	Break strength (lbf)	perpendicular ta surface (lbf/ft³)
1-A	MD: 79.6	MD: 64.8	3259
	XMD: 61.2	XMD: 49.3	
1-B	MD: 127.9	MD: 102.4	2590
	XMD: 135.5	XMD: 108.2	
2	MD: 93.0	MD: 75.4	3080
	XMD: 64.1	XMD: 51.1	
3	MD: 98.4	MD: 75.8	3083
	XMD: 59.5	XMD: 47.2	
4	MD: 73.0	MD: 58.1	2904
	XMD: 52.6	XMD: 42.2	
5	MD: 121.1	MD: 92.9	3668
	XMD: 93.6	XMD: 76.9	
6	MD: 96.3	MD: 71.3	2657
	XMD: 55.8	XMD: 41.7	
ASTM C1289, Type II requirement	40	17	500



Sample	Board side	Knit line	e depth (in	ch)					
	Indication	Line 1	Line 2	Line 3	Line 4	Line 5	Line 6	Line 7	Line 8
1-A	None	-0.084	-0.078	-0.068	_	_	_	_	_
	"This side down"	-0.061	-0.137	-0.110					
1-B	None	-0.038	-0.030	-0.048	_	_	_	-	_
	None	-0.049	-0.085	-0.041					
2	None	-0.015	-0.059	-0.060	-0.028	-0.020	-0.028	-0.010	-0.005
	"This side down"	-0.130	-0.167	-0.161	-0.193	-0.210	-0.166	-0.171	-0.143
3	None	-0.023	-0.049	-0.046	-0.051	-0.047	_	_	_
	None	-0.015	-0.031	-0.045	-0.036	-0.021			
4	None	-0.035	-0.038	-0.068	-0.055	-0.062	_	-	_
	"This side down"	-0.091	-0.112	-0.122	-0.114	-0.072			
5	None	-0.023	-0.036	-0.045	-0.040	-0.025	_	-	_
	None	-0.013	-0.016	-0.013	-0.013	-0.012			
6	None	-0.136	-0.169	-0.189	-0.170	-0.171	-0.173	-0.165	-0.146
	None	-0.035	-0.015	-0.017	-0.007	-0.005	-0.018	-0.036	-0.037













**Modified bitumen sheet testing** 





RCA's	; 20	11 MB	testi
Poly	ymer-modi	fied bitumen test res	sults
Product (manufacturer and product)	Low-tem As received	nperature flexibility Heat aged (90 days at 158 F)	Granule embedment (as received)
	S	BS products	
1-1	-5	+5	0.8
1-2	-15	-10	1.0
2-1	+5	+20	1.4
2-2	-20	-15	1.8
2-3	-5	+20	3.2
2-4	+10	+15	1.2
3-1	+30	+45	0.3
3-2	-5	0	0.3
3-3	+25	+40	1.5
4-1	-5	+5	1.1
5-1	+5	+10	0.5
6-1	-5	-5	0.7
6-2	+10	+20	1.7
	Α	PP products	
1-3	+30	+15	1.5
3-4	+35	+20	0.4
7-1	+15	+15	1.6



Polymer-modified bitumen test results				
Sample	Low-temperatu	re flexibility (F)	Granule	
(manufacturers and product)	As received	Heat aged (90 days at 158 F)	embedment as received (grams)	
SBS products				
1-A -25 -25 0.9				
2-A	-20	-15	1.6	
2-B	0	15	0.7	
2-C	-35	-15	1.3	
3-A	10	20	1.8	
4-A	-30	-30	1.1	
4-B	-15	-5	0.8	
5-A	-5	0	0.6	
5-B	10	10	0.7	
6-A	-20	-15	1.1	
9-A	-30	-15	0.6	
ASTM International's maximum allowable values	0	0	2	
	APP produ	ucts		
3-B	20	20	0.7	
8-A	20	35	3.4	
ASTM International's maximum allowable	32	32	2	











